
  
 

 
 

RM4 PLOW MOUNT INSTRUCTIONS 
              15-18 Sportsman 570 & SP 
 16-17 Sportsman 450 / 570 / 570 Touring / X2 
               PART# 4501-0812 
 
The RM4 Mount Kit is designed to allow for quick 
removal when not needed for plowing. This mount 
design uses the machine’s front bumper and/or frame  
member to push against and distribute the load when 
plowing.  
 
Remove the two bolts under the machine just behind  
the tow loop. 
 
Slip mount in place over tow loop and attach with 
the two 5/16” x 1” hex bolts and washers to the 
location where you just removed the first bolts. Leave 
loose. 
 
Attach the back corner of the mount using the  
two ¼” x ¾” x 2-1/4” round U-bolts going over frame 
tube. Use the block spacers in this location as well. The 
black spacers will go between the mount and the frame 
tubes, use two on each side. The U-bolt will go over the 
frame tube and through the black spacers and the mount. 
Use the ¼” washers and nylocks nuts to secure. 
 
Winch lift bracket attaches to the front of machine as 
shown. Use the spacer tubes and the ¼” x 2-1/4” hex bolts 
with flat washers. 
 
Align and tighten mount securely. 
 
NOTE: On newer models, on the lower portion of the 
plastic grille, you will need to remove the two bolts and 
trim/cut out the that portion of plastic so the mount can 
slide on all the way. 
 
NOTE: The ½” bolts and nuts in the removable 
mount are now pre-assembled in the push tubes. The ½” hitch pin 
is in the push tube hardware kit. 
 
 
 
FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 
(7:00 to 4:30 CST Monday through Thursday).     
                             INST2595PF 

PART # QTY. Description
2595-100 1 RM4 Plow Mount

KD100 1 Removable Mount
2595-4 4 Block Spacer
2595-5 1 Winch Lift Point Bracket

HDW9199 2 1/4 x 3/4 x 2-1/4 Rd. U-Bolt
HDW2051 2 5/16 x 1 Hex Bolt
HDW9002 2 5/16 Flat Washer
HDW7050 4 1/4 Nylock Nut
HDW9012 6 1/4 Flat Washer
HDW9185 1 1/2 Cotterless Hitch Pin
HDW2006 2 1/4 x 2-1/4 Hex Bolt

HDW9405-BLK 2 5/8 rd x 1-1/4 lg Spacer


